

# Result of Analysis

|             |                 |                   |                      |
|-------------|-----------------|-------------------|----------------------|
| Sample Name | Retatrutide     | CAS No.           | 2381089-83-2         |
| Batch No.   | LJRET2026051001 | Testing Item      | Elemental Impurities |
| Test Date   | 2026/05/12      | Testing Procedure | In-house             |

## Test Results

| Testing Item | Results      |
|--------------|--------------|
| Cd           | Not Detected |
| Pb           | < 0.05ppm    |
| As           | < 0.05ppm    |
| Hg           | Not Detected |

Reporter/Date: 张洁 2026/05/13

Approver/Date: 刘辉 2026/05/13

